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s=amranas. FCC RF Test Report Report No. : FR272913-01E

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
gplevel {dBuv)
70.0
600 | 15E RS5247-QP
50.0 | 15E RSS§247-AVG
40.0 f
4y 11
30.0 .
1 g
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-LINE LINE
(ver Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
WHz ~ dBuv dF ~ dBuv _ aBuv aE dB
1 0.189 38.05 -26.01 64.06 27.60 0.03 10.42 QF
2 0.189 22.95 -41.11 64.06 12.50 0.03 10.42 Average
3 0.444 37.45 -19.53 56.98 27.20 -0.01 10.26 QP
4 0.444 27.55 -29.43 56.88 17.30 -0.01 10.26 Average
5%  0.486 39.40 -16.83 56.23 29.21 -0.03 10.22 QP
8 0.486 27.40 -28.83 56.23 17.21 -0.03 10.22 Average
7 0.582 34.63 -21.37 56.00 24.50 -0.06 10.19 gP
8 0.582 23.63 -32.37 56.00 13.50 -0.06 10.19 Average
9 1.388 31.48 -24.52 56.00 21.50 —0.11 10.09 QF
10 1.288 21.18 -34.82 56.00 11.20 -0.11 10.09 Average
11 26.558 33.53 -26.47 60.00 22.30 -0.35 11.58 QP
12 26.558 22.43 -37.57 £0.00 11.20 —0.35 11.58 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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s=amranas. FCC RF Test Report Report No. : FR272913-01E

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level {(dBu\)
70.0
60.0 | 15E RS5247-QP
50.0 | 15E RSS247-AVG
40.0 3
i A 1
30.0 i
' 10 1P
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
WHz ~ dBuv dF ~ dBuv _ aBuv dE dB
1 0.167 38.866 -26.46 ©5.12 28.19 0.04 10.43 QF
2 0.167 25.06 -40.06 65.12 14.59 0.04 10.43 Average
3% 0.481 37.65 -18.67 56.32 27.50 —0.08 10.23 QP
4 0.481 26.75 -29.5T7 56.32 16.60 -0.08 10.23 Average
5 0.654 33.38 -22.62 56.00 23.30 -0.09 10.17 gF
6 0.654 22.98 -33.02 56.00 12.90 -0.09 10.17 Average
7 0.876 32.32 -23.68 56.00 22.29 -0.10 10.13 @F
8 0.876 22.22 -33.78 56.00 12.19 -0.10 10.13 Average
9 1.043 31.01 -24.99 56.00 21.01 —0.11 10.11 gF
10 1.043 20.89 —35.11 56.00 10.89 —0.11 10.11 Average
11 27.708 32.35 -27.65 60.00 21.10 -0.38 11.63 QP
12 27.708 20.55 -38.45 60.00 9.30 -0.38 11.63 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

Appendix. C Radiated Spurious Emission

Relative Humidity : 22~23 C
Test Engineer : Carry Xu
Temperature : 41~ 42 %
Test Modes
Band Data
Mode Band Antenna Modulation Channel Frequency RU Remark
(GHz) Rate
Mode 1 U-NII-1 5.15-5.25 | CDD 9+10 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 | CDD 9+10 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 | CDD 9+10 802.11a 48 5240 6Mbps - -
Mode 4 | U-NII-2A 5.25-5.35 | CDD 9+10 802.11a 52 5260 6Mbps - -
Mode 5 | U-NII-2A 5.25-5.35 | CDD 9+10 802.11a 60 5300 6Mbps - -
Mode 6 | U-NII-2A 5.25-5.35 | CDD 9+10 802.11a 64 5320 6Mbps - -
Mode 7 | U-NII-2C | 5.47-5.725 | CDD 9+10 802.11a 100 5500 6Mbps - -
Mode 8 | U-NII-2C | 5.47-5.725 | CDD 9+10 802.11a 116 5580 6Mbps - -
Mode 9 | U-NII-2C | 5.47-5.725 | CDD 9+10 802.11a 140 5700 6Mbps - -
Mode 10 |  U-NII-1 5.15-5.25 | CDD 9+10 | 802.1lax HE20 36 5180 MCS0 Full RU -
Mode 11 | U-NII-1 5.15-5.25 | CDD 9+10 | 802.11ax HE20 44 5220 MCS0 Full RU -
Mode 12 |  U-NII-1 5.15-5.25 | CDD 9+10 | 802.11ax HE20 48 5240 MCS0 Full RU -
Mode 13 | U-NII-2A 5.25-5.35 | CDD 9+10 | 802.1lax HE20 52 5260 MCS0 Full RU -
Mode 14 | U-NII-2A 5.25-5.35 | CDD 9+10 | 802.11ax HE20 60 5300 MCS0 Full RU -
Mode 15 | U-NII-2A 5.25-5.35 | CDD 9+10 | 802.1lax HE20 64 5320 MCS0 Full RU -
Mode 16 | U-NII-2C | 5.47-5.725 | CDD 9+10 | 802.11ax HE20 100 5500 MCS0 Full RU -
Mode 17 | U-NII-2C | 5.47-5.725 | CDD 9+10 | 802.11ax HE20 116 5580 MCS0 Full RU -
Mode 18 | U-NII-2C | 5.47-5.725 | CDD 9+10 | 802.11ax HE20 140 5700 MCS0 Full RU -
Mode 19 |  U-NII-1 5.15-5.25 | CDD 9+10 | 802.11ax HE20 36 5180 MCSO | Partial_RU26/0 -
Mode 20 | U-NII-2A 5.25-5.35 | CDD 9+10 | 802.1lax HE20 64 5320 MCSO | Partial_RU26/8 -
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

Band Data
Mode Band Antenna Modulation Channel Frequency RU Remark
(GHz) Rate
Mode 21 | U-NII-2C 5.47-5.725 | CDD 9+10 | 802.11ax HE20 100 5500 MCSO0 Partial_RU26/0 -
Mode 22 U-NII-2C 5.47-5.725 CDD 9+10 | 802.11ax HE20 140 5700 MCSO0 Partial_RUZ26/8 -
Mode 23 U-NII-1 5.15-5.25 CDD 9+10 | 802.11ax HE20 36 5180 MCSO0 Partial_RU52/37 -
Mode 24 U-NII-2A 5.25-5.35 CDD 9+10 | 802.11ax HE20 64 5320 MCSO0 Partial_RU52/40 -
Mode 25 | U-NII-2C 5.47-5.725 | CDD 9+10 | 802.11ax HE20 100 5500 MCSO0 Partial_RU52/37 -
Mode 26 U-NII-2C 5.47-5.725 CDD 9+10 | 802.11ax HE20 140 5700 MCSO0 Partial_RU52/40 -
Mode 27 U-NII-1 5.15-5.25 CDD 9+10 | 802.11ax HE20 36 5180 MCSO0 Partial_RU106/53 -
Mode 28 U-NII-2A 5.25-5.35 CDD 9+10 | 802.11ax HE20 64 5320 MCSO Partial_RU106/54 -
Mode 29 U-NII-2C 5.47-5.725 CDD 9+10 | 802.11ax HE20 100 5500 MCSO0 Partial_RU106/53 -
Mode 30 U-NII-2C 5.47-5.725 CDD 9+10 | 802.11ax HE20 140 5700 MCSO Partial_RU106/54 -
Mode 31 U-NII-1 5.15-5.25 CDD 9+10 | 802.11ax HE40 38 5190 MCSO0 Full RU -
Mode 32 U-NII-1 5.15-5.25 CDD 9+10 | 802.11ax HE40 46 5230 MCSO0 Full RU -
Mode 33 U-NII-2A 5.25-5.35 CDD 9+10 | 802.11ax HE40 54 5270 MCSO Full RU -
Mode 34 U-NII-2A 5.25-5.35 CDD 9+10 | 802.11ax HE40 62 5310 MCSO0 Full RU -
Mode 35 U-NII-2C 5.47-5.725 CDD 9+10 | 802.11ax HE40 102 5510 MCSO Full RU -
Mode 36 U-NII-2C 5.47-5.725 CDD 9+10 | 802.11ax HE40 110 5550 MCSO0 Full RU -
Mode 37 U-NII-2C 5.47-5.725 CDD 9+10 | 802.11ax HE40 134 5670 MCSO Full RU -
Mode 38 U-NII-1 5.15-5.25 CDD 9+10 | 802.11ax HE80 42 5210 MCSO Full RU -
Mode 39 | U-NII-2A 5.25-5.35 CDD 9+10 | 802.11lax HE80 58 5290 MCSO0 Full RU -
Mode 40 U-NII-2C 5.47-5.725 CDD 9+10 | 802.11ax HE80 106 5530 MCSO0 Full RU -
Mode 41 U-NII-2A 5.15-5.35 CDD 9+10 |802.11ax HE160 50 5250 MCSO Full RU -
Mode 42 U-NII-3 5.725-5.85 CDD 9+10 802.11a 149 5745 6Mbps - -
Mode 43 U-NII-3 5.725-5.85 | CDD 9+10 802.11a 157 5785 6Mbps - -
Mode 44 U-NII-3 5.725-5.85 CDD 9+10 802.11a 165 5825 6Mbps - -
Mode 45 U-NII-3 5.725-5.85 CDD 9+10 | 802.11ax HE20 149 5745 MCSO0 Full RU -
Mode 46 U-NII-3 5.725-5.85 | CDD 9+10 | 802.11ax HE20 157 5785 MCSO0 Full RU -
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FCC RF Test Report

Report No. : FR272913-01E

Band Data
Mode Band Antenna Modulation Channel Frequency RU Remark

(GHz) Rate
Mode 47 U-NII-3 5.725-5.85 CDD 9+10 | 802.11ax HE20 165 5825 MCSO0 Full RU -
Mode 48 U-NII-3 5.725-5.85 CDD 9+10 | 802.11ax HE40 151 5755 MCSO0 Full RU -
Mode 49 U-NII-3 5.725-5.85 CDD 9+10 | 802.11ax HE40 159 5795 MCSO0 Full RU -
Mode 50 U-NII-3 5.725-5.85 CDD 9+10 | 802.11ax HE80 155 5775 MCSO0 Full RU -
Mode 51 U-NII-3 5.725-5.85 CDD 9+10 | 802.11ax HE20 149 5745 MCSO0 Partial_RU26/0 -
Mode 52 U-NII-3 5.725-5.85 CDD 9+10 | 802.11ax HE20 165 5825 MCSO0 Partial_RU26/8 -
Mode 53 U-NII-3 5.725-5.85 CDD 9+10 | 802.11ax HE20 149 5745 MCSO0 Partial_RU52/37 -
Mode 54 U-NII-3 5.725-5.85 CDD 9+10 | 802.11ax HE20 165 5825 MCSO0 Partial_RU52/40 -
Mode 55 U-NII-3 5.725-5.85 CDD 9+10 | 802.11ax HE20 149 5745 MCSO0 | Partial_RU106/53 -
Mode 56 U-NII-3 5.725-5.85 CDD 9+10 | 802.11ax HE20 165 5825 MCSO0 Partial_RU106/54 -
Mode 59 U-NII-2C 5.47-5.725 CDD 9+10 | 802.11ax HE80 122 5610 MCSO0 Full RU -
Mode 60 U-NII-2C 5.47-5.725 CDD 9+10 |802.11ax HE160 114 5570 MCSO0 Full RU -
Mode 61 U-NII-2C 5.47-5.725 CDD 9+10 802.11a 144 5720 MCSO0 - -
Mode 62 U-NII-2C 5.47-5.725 CDD 9+10 | 802.11ax HE20 144 5720 MCSO0 Full RU -
Mode 63 U-NII-2C 5.47-5.725 CDD 9+10 | 802.11ax HE40 142 5710 MCSO0 Full RU -
Mode 64 U-NII-2C 5.47-5.725 CDD 9+10 | 802.11ax HE80 138 5690 MCSO0 Full RU -

Co-location
Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark

(GHz) Rate

2400-2483.5 | 2400-2483.5 10 Bluetooth-LE_GSFK 00 2402 2Mbps - -
Mode 57
U-NII-1 5.15-5.25 CDD 9+10 802.11ax HE40 38 5190 MCSO0 Full RU -
2400-2483.5 | 2400-2483.5 | CDD 9+10 802.11g 11 2462 6Mbps - -
Mode 58
U-NII-1 5.15-5.25 CDD 9+10 802.11ax HE40 38 5190 MCSO0 Full RU -
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Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
1 802.11a 36 | 5119.90 48.40 54.00 -5.60 H AVERAGE Pass Band Edge
2 802.11a 44 | 5090.20 44.76 54.00 -9.24 \% AVERAGE Pass Band Edge
3 802.11a 48 |10480.00 45.47 68.30 -22.83 H PEAK Pass Harmonic
4 802.11a 52 |10520.00 45.46 68.30 -22.84 H PEAK Pass Harmonic
5 802.11a 60 | 5078.00 44.89 54.00 -9.11 H AVERAGE Pass Band Edge
6 802.11a 64 | 5350.38 48.78 54.00 -5.22 \ AVERAGE Pass Band Edge
7 802.11a 100 | 5455.15 44.38 54.00 -9.62 H AVERAGE Pass Band Edge
8 802.11a 116 |11160.00 45.08 54.00 -8.92 H AVERAGE Pass Harmonic
9 802.11a 140 | 5727.06 62.36 68.3 -5.94 H PEAK Pass Band Edge
10 802.11ax HE20 36 | 5149.60 4451 54.00 -9.49 H AVERAGE Pass Band Edge
11 802.11ax HE20 44 | 5094.38 44.00 54.00 -10.00 \% AVERAGE Pass Band Edge
12 802.11ax HE20 | 48 |10480.00 46.02 68.30 -22.28 H PEAK Pass Harmonic
13 802.11ax HE20 52 |10520.00 48.81 68.30 -19.49 H PEAK Pass Harmonic
14 802.11ax HE20 | 60 |10600.00 47.98 74.00 -26.02 H PEAK Pass Harmonic
15 802.11ax HE20 64 | 5351.36 48.04 54.00 -5.96 \% AVERAGE Pass Band Edge
16 802.11ax HE20 | 100 | 5468.95 60.16 68.30 -8.14 H PEAK Pass Band Edge
17 802.11ax HE20 | 116 |11162.40 44.69 54.00 -9.31 \% Average Pass Harmonic
18 802.11ax HE20 | 140 | 5726.72 63.33 68.30 -4.97 H PEAK Pass Band Edge
19 802.11ax HE20 36 | 5101.30 44.00 54.00 -10.00 H AVERAGE Pass Band Edge
20 802.11ax HE20 64 | 5457.34 43.45 54.00 -10.55 H AVERAGE Pass Band Edge
21 802.11ax HE20 | 100 | 5456.05 43.40 54.00 -10.60 H AVERAGE Pass Band Edge
22 802.11ax HE20 | 140 | 5731.92 55.62 68.30 -12.68 H PEAK Pass Band Edge
23 802.11ax HE20 36 | 5101.10 43.85 54.00 -10.15 H AVERAGE Pass Band Edge
24 802.11ax HE20 64 | 5457.76 43.63 54.00 -10.37 H AVERAGE Pass Band Edge
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Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
25 802.11ax HE20 | 100 | 5454.40 43.53 54.00 -10.47 H AVERAGE Pass Band Edge
26 802.11ax HE20 | 140 | 5751.35 56.56 68.30 -11.74 \% PEAK Pass Band Edge
27 802.11ax HE20 | 36 |5101.10 43.95 54.00 -10.05 H AVERAGE Pass Band Edge
28 802.11ax HE20 | 64 | 5457.61 44.55 54 -9.45 H AVERAGE Pass Band Edge
29 802.11ax HE20 | 100 | 5456.80 45.08 54.00 -8.92 H AVERAGE Pass Band Edge
30 802.11ax HE20 | 140 | 5749.73 56.78 68.30 -11.52 H PEAK Pass Band Edge
31 802.11ax HE40 | 38 | 5150.00 50.88 54.00 -3.12 \ AVERAGE Pass Band Edge
32 802.11ax HE40 46 | 5064.40 44.10 54.00 -9.90 \% AVERAGE Pass Band Edge
33 802.11ax HE40 54 | 5133.11 44.30 54.00 -9.70 \% AVERAGE Pass Band Edge
34 802.11ax HE40 | 62 | 5350.05 50.20 54.00 -3.80 H AVERAGE Pass Band Edge
35 802.11ax HE40 | 102 | 5459.92 44.78 54.00 -9.22 H AVERAGE Pass Band Edge
36 802.11ax HE40 | 110 | 5457.80 43.94 54.00 -10.06 \% AVERAGE Pass Band Edge
37 802.11ax HE40 | 134 | 5458.48 43.55 54.00 -10.45 H AVERAGE Pass Band Edge
38 802.11ax HE80 42 | 5143.01 49.19 54.00 -4.81 H AVERAGE Pass Band Edge
39 802.11ax HE80 58 | 5350.52 49.42 54.00 -4.58 H AVERAGE Pass Band Edge
40 802.11ax HE80 | 106 | 5459.98 48.19 54.00 -5.81 \% AVERAGE Pass Band Edge
41 802.11ax HE160 | 50 5150 49.04 54 -4.96 H AVERAGE Pass Band Edge
42 802.11a 149 | 5629.29 57.44 68.30 -10.86 H PEAK Pass Band Edge
43 802.11a 157 |11570.00 45.18 54.00 -8.82 \Y AVERAGE Pass Harmonic
44 802.11a 165 |11650.00 46.97 54.00 -7.03 \Y AVERAGE Pass Harmonic
45 802.11ax HE20 | 149 | 5645.68 55.49 68.30 -12.81 H PEAK Pass Band Edge
46 802.11ax HE20 | 157 |11571.60 50.55 74.00 -23.45 \Y Peak Pass Harmonic
47 802.11ax HE20 | 165 | 5949.38 55.52 68.30 -12.78 \% PEAK Pass Band Edge
48 802.11ax HE40 | 151 | 5602.48 56.24 68.30 -12.06 \% PEAK Pass Band Edge
49 802.11ax HE40 | 159 | 5646.61 56.71 68.30 -11.59 H PEAK Pass Band Edge
50 802.11ax HE80 | 155 | 5632.55 55.93 68.30 -12.37 \ PEAK Pass Band Edge
Sporton International Inc. (Kunshan) Page Number : C5of C211

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON




=aanas.  FCC RF Test Report Report No. : FR272913-01E

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
51 802.11ax HE20 | 149 | 5636.83 55.82 68.30 -12.48 H PEAK Pass Band Edge
52 802.11ax HE20 | 165 | 5949.25 55.82 68.30 -12.48 H PEAK Pass Band Edge
53 802.11ax HE20 | 149 | 5626.39 55.35 68.30 -12.95 \% PEAK Pass Band Edge
54 802.11ax HE20 | 165 | 5938.63 55.42 68.30 -12.88 H PEAK Pass Band Edge
55 802.11ax HE20 | 149 | 5645.10 56.06 68.30 -12.24 \% PEAK Pass Band Edge
56 802.11ax HE20 | 165 | 5944.25 54.71 68.30 -13.59 \% PEAK Pass Band Edge
59 802.11ax HE80 | 122 | 5458.90 44.93 54.00 -9.07 H AVERAGE Pass Band Edge
60 |802.11ax HE160| 114 | 5459.34 50.52 54.00 -3.48 H AVERAGE Pass Band Edge
61 802.11a 144 |11440.00 42.96 54.00 -11.04 H AVERAGE Pass Harmonic
62 802.11ax HE20 | 144 |11440.00 46.89 74.00 -27.11 H PEAK Pass Harmonic
63 802.11ax HE40 | 142 |11420.00 45.86 74.00 -28.14 Vv PEAK Pass Harmonic
64 802.11ax HE80 | 138 |11380.00 45.14 74.00 -28.86 \% PEAK Pass Harmonic
Co-location
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE_GSFK| 00 |2389.96| 43.78 54.00 -10.22 \% AVERAGE Pass Band Edge
57
802.11ax HE40 38 |5149.80 50.77 54.00 -3.23 H AVERAGE Pass Band Edge
802.11g 11 |2483.50| 50.04 54.00 -3.96 \% AVERAGE Pass Band Edge
58
802.11ax HE40 38 |5149.90| 49.91 54.00 -4.09 H AVERAGE Pass Band Edge
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Mode Band Edge

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1850 1550 !
900 900
50
I 56 BAND1—3 Rl | | N 5GBAND 13
EU'U‘WWWWWWWM M ) WWWWW
40 40
Peak
300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5120.30 59.34 74.00 -14.66 40.57 34.60 1184 27.67 0.0 337 IS PEN 1 5180.00 104,50 ----vv -=nee- 85,68 34.65 1189 27.72 0.00 337 315 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 ]
900 900
750 [
il i BAND TG 0
T
40 40
Av
) 300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5119.9 43.40 54.00 -5.60 29.63 34.60 11.84 27.67 @.80 337 315 AVERAGE 1 5180.08 96.73 ----ev -oeee- 7791 .65 1189 27.72 0.00 337 315 AVERAGE
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Mode Band Edge

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

ANT CDD 9+10
Pol. Vertical Fundamenta
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
50
I 56 BAND1—3 Rl | | - 5GBAND 13
J ! ]
e L g
600 600 igwpiol o gl
40 4500
Peak
300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5120.50 59.27 74.00 -14.73 40.50 34.60 1184 27.67 0.0 311 189 PEAK 1 5180.00 101,87 ----vv -vnee- B3.05 34.65 1189 27.72 0.00 311 189 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
il G BAND TG 0
1
40 40
Av
) 300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 546,70 43.08 S4.00 -5.92 29.29 34.62 11.86 27.69 @.80 311 189 AVERAGE 1 5180.00 94,05 ----ev -oeees 75,03 .65 1189 27.72 0.00 311 159 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C8 of C211

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON




swaranss.  FCC RF Test Report Report No. : FR272913-01E

Pol. Horizontal Vertical
1Mhﬁml(|IB|Mm] o Level (dBuVim)
138 1134
915 915
i 568D 13 i 56BAND 13
iy gy LT S SR I ey
1 B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
Peak o | g : ey o
‘ e
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 103%60.00 45.57 68.38 -22.73 5391 38.05 16.86 63.25 0.0 300 360 PEAK 1 10%60.00 44,49 68.30 -13.81 52.83 38.85 16.86 63.25 0.0 100 360 PEAC
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2
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
Rl Rl | | 1~ 5GBAND 13
600 0.0
|l
40 40
Peak
300 300
150 150
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 583034 56.43 74.00 -17.57 43.30 34.53 1L78 3318 .00 308 321 PEN 1 5200.00 10476 ----vv -vnee- 91,26 34.68 1193 3311 0.00 300 321 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
Bl BN T3] W SOOI
5 ! 5
Av
) 300 300
150 150
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5060.50 44.74 5460 -9.26 3156 34.55 1180 33.17 @.00 308 321 AVERAGE 1 520,00 96.74 --veev oemeee 83,27 34.67 1192 3312 0.00 300 320 AVERAGE
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Pol. Horizontal Fundamental

1,,,.L\*wel (dBuVim)

=
n
=

E E
=

wl 1

Mwﬁ A o et i
40

Peak ul Blank
150
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 537024 54.59 74.00 -19.41 40.80 3450 1206 33.07 .00 3@ 320 PEM

1,,,.L\*wel (dBuVim)

=

E
=

-
=
=

E E

\’\ SGEAND 1. AV

Avg Blank

S

g

5220 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5439.84 4434 5400 -9.66 30.36 3487 1215 3304 .00 3@ 320 AVERAGE
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1150 {150 1
900 900
Rl Rl | | 1~ 5GBAND 13
600 0.0 Wmmwwmww
610 45'0W
Peak
300 300
150 150
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 583322 55.52 74.00 -18.48 42.39 34.53 1L78 33.18 0.0 336 234 PEX 1 5200.00 104,09 ----vv -vneee 99.62 34.67 1192 3312 0.00 336 234 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
Bl BN T3] W SOOI
5 ! 5 [N
Av /,_/f“
) 300 300
150 150
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 56920 4476 54.00 -9.24 3154 3457 1181 3316 0.0 336 234 AVERAGE 1 520.00 97.08 ----vv -=eom- 83,98 34.68 1193 3311 0.00 336 234 AVERAGE
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Pol. Vertical Fundamental

1,,,.L\*wel (dBuVim)

=
n
=

E B
_-—-—/——"5—

150 i
600 ,.‘\JL .
al L R R R MR A
Peak Blank
300
150
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 545040 54.43 74.00 -19.57 40.47 3486 1214 3104 om0 36 134 PEM

1,,,.L\*wel (dBuVim)

=

2 E

E E

\/\ SGEAND 1. AV

Avg Blank

S

g

5220 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 545136 4413 5400 -9.87 30.07 3486 1214 3304 .m0 336 134 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C13 of C211
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON



swaranss.  FCC RF Test Report Report No. : FR272913-01E

Pol. Horizontal Vertical
1Mhﬁml(|IB|Mm] o Level (dBuVim)
138 1134
915 915
i 568D 13 i 56BAND 13
S LT S SR I ey
1 B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
Peak "” ! L } LR ———
S A (IR
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1044000 45,57 68.38 -22.73 5371 3811 1692 63.17 .00 300 360 PEAK 1 1044000 449 68.30 -B3.34 5310 3811 1692 6317 0.0 100 360 PEAC
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FCC ID : HD5-CT47X0N



SPORTON LAB.

FCC RF Test Report

Report N

0.: FR272913-01E

Pol. Horizontal Vertical
1Mhﬁml(dBu‘ﬂm) o Level (dBuVim)
138 1134
915 915
i 56 BAND 13 i S6EAND 13
S ] ] S 1T
1 B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
48 | — T } 1 e ]
Peak o A A VTR Ty
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10480.00 45.47 68.30 -20.83 53.51 38.14 16.95 63.13 0.00 300 360 PEAK 1 1p480.00 4419 68.30 -24.01 52.33 38.14 16.95 6313 0.00 108 360 PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON

Page Number

: C15 of C211




swaranss.  FCC RF Test Report Report No. : FR272913-01E

Pol. Horizontal Vertical
mLml(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
i 568D 13 i 56BAND 13
iy gy LT S SR I ey
1 B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
Peak “ e m——— y ! WWWW“
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10520.00 45.46 68.30 -22.84 5341 38,16 1699 63010 0.0 300 0 PEM 1 10520.00 44.68 68.30 -13.62 52.63 38,16 1699 6310 .00 10  PEAK
Sporton International Inc. (Kunshan) Page Number : C16 of C211

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : HD5-CT47X0N



SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

5
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH60_5300MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
50
I 56 BAND14-3 Rl | | e 5GBAND 13
600 1 p)J 0.0
TRy FT 1 sttt
LA LU
0 45'0MW
Peak
300 300
150 150
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5875.30 56.04 74.00 -17.95 42.84 34.56 1181 33.17 0.0 308 296 PEAK 1 5300.00 104,62 ----vv -=nom- 99.95 34.75 12.01 33.09 0.00 300 296 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
Bl RN 3 AT W L)) )
5 * 5
Av
) 300 300
150 150
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5e78.00 44.89 5400 -9.11 31.69 34.56 1181 33.17 @.00 308 296 AVERAGE 1 5300.00 96.19 ----ev -oeeee 8252 34.75 12.01 33.09 0.00 300 295 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C17 of C211

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON




swaranss.  FCC RF Test Report Report No. : FR272913-01E

Pol. Horizontal Fundamental
L,m“LeveI(dl!ll\ll'lml
1050
i
50 ‘\ 56 BAND1-.-|
m \wl 4‘
MMWWWMWMW il
40
Peak Blank
304
180
5300 LT 5364, 5306, 5428, 5480
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5457.60 55.50 74.00 -18.48 4154 3457 1215 3304 .00 300 196 PEMC

1,,,.L\*wel (dBuVim)

=

£
p—
-}

E =
P —

53 BAND 15 [AVG)|
I - !
Avg Blank
300
150
5300 533 5364, 5336 5428, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 545184 4433 5400 -9.67 30.37 3486 1214 3304 .00 3@ 196 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C18 of C211
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON



SPORTON LAB.

FCC RF Test Report Report No. : FR272913-01E

5
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH60_5300MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1150 {150 1
900 900
50
I 56 BAND 13 Rl | | e 5GBAND 13
6001 0.0
sttt
60 6 W
Peak
300 300
150 150
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5e17.40 56.33 74.00 -17.67 43.23 34.51 1L77 3318 0.0 308 347 PEMK 1 5300.00 104,36 ----vv -=nom- 9.71 34.74 12.09 33.09 0.00 300 347 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
Bl RN 3 AT W L)) )
5 * 5
Av
) 300 300
150 150
sl 5060, 5120, 5180, 5240, 5300 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 51430 471 5400 -9.29 31.44 3459 1183 3315 0.0 300 347 AVERAGE 1 5300.00 96,57 ----ev -omee- 8292 34.74 12.09 33.09 0.00 300 347 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C211

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON




swaranss.  FCC RF Test Report Report No. : FR272913-01E

Pol. Vertical Fundamental

1,,,.L\*wel (dBuVim)

=
n
=

=
=

al M.&' b " i 4, A‘J“ m W w!"‘ i My ST T
Peak ul Blank
180
5300 LT 5364, 5306, 5428, 5480
Frequency (Mhz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5389.12 5431 74.00 -19.68 40.49 3481 12.08 3306 0.00 3@ 347 PEMC

1,,,.L\*wel (dBuVim)

=

=
L T

-
=
=

E E

53 BAND 15 [AVG)|

40 !
Avg Blank
300
150
5300 533 5364, 5336 5428, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5436.64 4421 5400 -9.79 30.13 3487 1215 33104 .00 300 347 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C20 of C211
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON



SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : HD5-CT47X0N

Pol. Horizontal Vertical
mm""dm""] o Level (dBuVim)
1138 1134
915 95
iy 56 BAND1—3 B 56BAND1—3
S _ T Jm SR I ey
1 B o |SGBAND 13 (AVG)) 1 B o SGBAND1-3 (AVG))
f i
Peak mﬂ " MMW MWWWWW
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TRos Linit OQver Read Ant CablePreamp Aux APos TRos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M B BW B & B & o g MedWndin B BN B & B & a g
1 10606.00 47.80 74.00 -26.20 55.55 38.22 17.05 6302 0.0 30 0 PEMK 1 10600.00 45.98 74.00 -28.00 5373 38.22 1705 6302 0.0 1@  PEAK
Sporton International Inc. (Kunshan) Page Number 1 C21 of C211




FCC RF Test Report

sPoRTON LAS. Report No. : FR272913-01E
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
G BANDA -
L g T T e AT [
600 0.0
50 50 W kwww‘”ww
Peak
300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535330 59.04 74.00 -14.95 45.28 3478 12.05 33.07 0.0 321 309 PEM 1 5320.00 188,15 ----vv -vnom- 94,45 3476 12.02 33.08 0.00 320 389 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
Bl 1 gL W NI h\’
J
40 W o 40
Av
) 300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535010 43.26 54.00 -5.74 34.50 3478 12.05 33.07 @.00 321 39 AVERAGE 1 5320.00 101,56 -----v -=--=- 87.86 34.76 12.02 33.68 0.00 320 389 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C22 of C211

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON



FCC RF Test Report

sPoRTON LAS. Report No. : FR272913-01E
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
G BANDA -
L g T T e QRN T
600 0.0
gk b
450 150 W
Peak
300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5350.66 61.08 74.00 -13.00 47.24 3478 12.05 33.07 0.0 122 246 PEX 1 5320.00 108,18 -----v -=--m- 94,40 34.76 12.02 33.08 0.00 122 246 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
Bl 1 gL W NI t—r\d
T
40 o 50
Av
) 300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535038 45.78 S4.00 -5.20 35.02 3478 12.05 33.07 @.00 122 246 AVERAGE 1 5320.00 99.58 ----ev -omee- 85,88 34.76 12.02 33.08 0.00 122 246 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C211

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON




SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

1 10640.00 45.80 74.80 -25.20 56.45 38.25 17.08 629 0.00 308 0 PEA

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
iy 56 BAND 13 B 56EAND 13
S _1 1T JLm 1T
1 B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
T
Peak MWWWW } (B ——— WM
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g

1 10640.00 46.03 74.80 -27.97 53.68 38.25 17.08 62.9 0.00 108 @ PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : HD5-CT47X0N

Page Number

1 C24 of C211




=aanas.  FCC RF Test Report Report No. : FR272913-01E

Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

ANT CDD 9+10
Pol. Horizontal Fundamental
: 2ﬂLeveI (dBuVIm) : 2"Le\iel (dBuVim)
1
1054 1050
9040 a0
50
! 013 M T 568D 1--3
e i A e
450 51
Peak
00 0
150
150
8560 5300, 5410, 5440, 5410, 5500 [
Frequency (MHz) 1000 20, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 545045 55.13 74.00 -18.87 4117 34.86 1214 33.04 0.00 300 330 PEN Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 5469.85 56.23 68.30 -12.07 42.22 3488 1216 33.03 0.6 308 338 PEAK 1 5500.00 108,19 ----vv woeee- 912 M9 1219 302 0.0 e 330 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
Bl B T3 L T T BN T3
I * 45.0‘/ﬁw
Av
) 300 300
150 150
8560 5300, 5410, 5440, 5410, 5500 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 543515 4438 S4.00 -9.62 30.41 34.86 1215 33.04 0.0 300 330 AVERAGE 1 5500.00 10,75 ----vv -=-om- 86,66 34.91 12.20 33.62 0.00 300 330 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C25 of C211

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON




=aanas.  FCC RF Test Report Report No. : FR272913-01E

Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

ANT CDD 9+10
Pol. Vertical Fundamenta
: 2ﬂLeveI (dBuVIm) : 2"Le\iel (dBuVim)
1
1054 1050
9040 a0
50
! 5 By 13 M LT 568D 1--3
600 4 1 0
Motk st st e Uephelnrer s
450
40
Peak
00 0
150
150
8560 5300, 5410, 5440, 5410, 5500 [
Frequency (MHz) 1000 20, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 536150 55.05 74.00 -18.95 41.24 3481 12.07 33.07 0.0 300 204 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 5468.35 56.96 68.30 -11.34 42,96 34.87 1216 33.03 .60 308 284 PEAK 1 5500.00 108,26 -----v -=--m- 9,17 M.91 12,28 3302 0.0 e 284 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 t
900 900
750 [
Bl B T3 L T T BN T3
I ! 45.07//ﬁJM
Av
) 300 300
150 150
8560 5300, 5410, 5440, 5410, 5500 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5M9.45 4422 5400 -9.78 30.26 34.86 12.14 33.04 0.00 300 284 AVERAGE 1 5500.00 101,35 ----vv -vnee- B87.26 34.91 12.20 33.62 0.00 300 284 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C26 of C211

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON




swaranss.  FCC RF Test Report Report No. : FR272913-01E

Pol. Horizontal Vertical
mLmI(dBlNﬁn] o Level (dBuVim)
134 113§
w15 13
3 RTT g 58D 13
S _1 1T e LI
L OSB3 |— = - 4 I - L
1
Peak MMWWW o I gl it
Avg 325 31'
1 kl
163
7000 9200, 11400, 13600, 15800, 18000
1000 9200, 11400, 13600, 15800, 18000 Frequency (MHz)
Frequency (MHz)
» Linit Read  Ant Cable Presmp Aux  APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuv/mdBv/in 8 BV B B B B o deg
Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg 1 11000.00 5119 74.00 -2.81 57.%4 33.50 1738 62.63 0.0 1w 0 PEAC
1 11000.00 47.%4 74.00 -26.06 54.69 38.50 1738 62.63 0.0 300 2 PEAK 1 1loee.0e 40.27 54.00 -13.73 47.80 3858 17.38 62.63 .08 lee 1 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C27 of C211

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : HD5-CT47X0N



=aanas.  FCC RF Test Report Report No. : FR272913-01E

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11a_CH116_5580MHz

ANT CDD 9+10
Pol. Horizontal Fundamental
: 2ﬂLeveI (dBuVIm) : 2"Le\iel (dBuVim)
1
1050 1050
9040 a0
750
Rl | | | 5GBAND 13
600 3 0.0
i
450 51
Peak
00 0
150
150
8560 5396, 5442, 5488, 5534, 5580 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5M7.50 5470 74.00 -19.30 40.74 3486 1214 3304 000 108 M PEX Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 S4BLSS 53.64 6830 -14.66 39.66 34.87 1215 3304 0B 108 314 PEAK 1 5500.00 107,13 ----ev woeeee 9288 499 1026 3100 0.0 log 314 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
Bl BN T3 Al L T T BN T3
I ! 0 MRS
Av r/‘/_,w
) 300 300
150 150
8560 533, 5442, 5486, 5534, 5580 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5455011 4417 S4.00 -9.83 30.20 34.86 12.15 33.04 .00 109 314 AVERAGE 1558000 108,77 ----vv -vnee- 86,49 35.00 12.27 32.99 0.00 100 314 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C28 of C211

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON




swaranss.  FCC RF Test Report

Report No. : FR272913-01E

Pol.

Horizontal

Fundamental

Peak

1,,,.L\*wel (dBuVim)

=
n
=

E E

i
¥

-
=
=
o

£
| ==

=

I
L

Aol
Ty

5580 5617, 5654,

Linit Read At
Freq Level Line Margin Level Factor

Wz dBuv/m dBuv/m 0B dBuV  dB/m
1 576L.3 56.10 68.30-12.20 4141 3.2

Frequency (MHz)

Blank

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON

Page Number 1 C29 of C211




=aanas.  FCC RF Test Report Report No. : FR272913-01E

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11a_CH116_5580MHz

ANT CDD 9+10
Pol. Vertical Fundamenta
: 2ﬂLeveI (dBuVIm) : 2"Le\iel (dBuVim)
1
1054 1050
9040 a0
750
S M T FOAND 13
600 17 0.0
i ‘n“n‘“ ot ‘V.MN b ‘\ Wasy ,“*7‘ b i WWM’WMWM
450 51
Peak
00 0
150
150
8560 5396, 5442, 546, 5534, 5580 [
Frequency (MHz) 1000 20, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5458.79 53.86 74.00 -10.14 39.88 487 1215 33.04 0.0 295 237 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 546483 54.85 68.30 -14.25 48.06 34.87 1215 3383 e 295 237 PEAK 1 5500.00 109,02 ----vv woeee- 9.4 B4 1,17 3299 bm H5 0 17 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
Bl BN T3 Al L T T BN T3
i ! i e
AV /fw
) 300 300
150 150
8560 533, 5442, 5486, 5534, 5580 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545012 4413 S4.00 -9.87 30.07 34.86 12.14 33.04 0.0 295 237 AVERAGE 1 558000 10,97 ----vv -veee- 86,69 35.80 12.27 32.99 0.00 295 237 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30 of C211
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

Pol. Vertical Fundamental
1H|.M(dmlwml
fi50p
E A1
W
u I WJM Ik | 1
Papm A sttt o s o
40
Peak Blank
300
150
5580 5617. 5654, 5691, 5Ti8, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedinBNE B B B B B B a dy

1 574,99 55.97 68.30 -1.33 4133 35.18 12.41 32.95 .00

15 237 PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : HD5-CT47X0N
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swaranss.  FCC RF Test Report

Report No. : FR272913-01E

Pol. Horizontal Vertical
mLevel(dBqu) i Level (4Bu/m)
1138 134
915 975
i SEMD13 i GEMD1-3
i gy S LT S LT
R 1‘ ~ oSG BAND1--3(AVG) R 1 ~ o SGBAND1--3(AVG)
48 } MNWM § PP e
Peak e TR S :
35 !
Avg
163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos TPos Linit Read  Ant Cable Presmp Aux  APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B AW B & B & o g Modin e B W B & B & o g
1 11160.08 56,51 74.80 -17.49 62.9 38.61 17.50 62.55 0.00 108 331 PEAK 1 11160.00 55.61 74.80 -18.39 62.08 38.61 17.50 62.55 0.00 108 292 PEAK
2 11168.08 45.88 54.88 -8.92 5L.55 38.61 17.58 6250 0.0 18 331 AVERAGE 1 1116808 44.37 54.80 -9.63 S0.84 38.61 17.58 6255 .00 180 292 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

Pol. Horizontal Fundamental
139Le\'el{dﬂu\ll'lln] 0 Level {dBuVim)
1138 134 1
’TISWM\’I W75
wlu 1 5GBAND -3 T ML L] i B 50BAND 13
50 o [ =
N %WW&“WT | " R | i
" uW“””
Peak
325 R
163 163
5700 53 5726 5730, 5752, 5765 1000 7200, 400, 4600, 5300 7000
Frequency (WHz) Frequency (MHz)
Linit Ouer Read Aot Cable Preamp  Aux APos TPos Linit Read  Ant Cable Preamp  Aux  Mos  Thos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBul/m dBV/m  dB dB B B BB B @ deg Mg g/ g daW dem B B g8 deg
1 572786 62.36 68.30 -5.94 46.26 34.58 1131 29.79 0.0 100 194 PEAK 1 5700.00 110.0) ---nvv eveen 04,80 3450 1108 29.80 .00 109 194 PEAY
" Level (dBuVIm)
134
1
915
B3
6:
. L 56 BAND 13 (AVG)
al
T
o e
Av Blank e
g () e
1 ki
1000 2200, 3400, 4600, 5800. 1000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuW/m dBuV/m  oB dBW dB/m  dB A8 dB m deg
1570000 180,15 ----vv ---ee- 8417 3450 1128 29.80 0.00 100 194 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON
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=aanas.  FCC RF Test Report Report No. : FR272913-01E

Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH140_5700MHz

ANT CDD 9+10
Pol. Vertical Fundamenta
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
Rl ‘ 56 BAND1—3 Rl | | | 5GBAND 13
iy W i
LI — sty
40 40
Peak
300 300
150 150
s 5713, 5T, 5730, 5752, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5727.37 59.9 68.30 -B.34 45.36 35.16 1239 32.95 0.0 303 241 PEX 1 5700.00 110,63 ----vv -=--m- 96,10 35.13 12.36 32.9 0.00 303 241 PEAK
12"Le\iel (dBuVim)
1050 1
900
[
L T T BN T3
i L.__.—_M
Avg Blank a

150
U
1000 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 101,59 ----vv -eeee- B7.06 35.13 12.36 32.96 0.00 303 241 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C211

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON




swaranss.  FCC RF Test Report Report No. : FR272913-01E

Pol. Horizontal Vertical
mLﬂel(d&Mm) i Level {dBuVim)
1138 134
915 075
i 56 BAND1—3 i 5GBAND 13
GH__U—I_ITI__ ] L1 M W I _ 1 L1 [
N ~ ) | SGBAND 13 (AVE) N ~ ) _ SGBAND1--3(AVE)|
s N ,,,M y A
Peak R pSe——— e R A
325 32!
Avg
153 3
7000 9200, 11400, 13600, 15800, 18000 7000 9200. 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read Ant Cable Preamp Aux APos TRos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W dln i B oW de & & @ m by Mo dWE 0 B B B B B o dg
1 1409.00 SL78 7480 -2.20 S7.82 3878 1769 6151 B0 M0 360 PEAK L 1400.73 SLED 7480 <2120 5884 B8 1769 6L3L B0 M 1 Pesk
2 11409.00 40.18 5480 -13.8 46.22 3878 17.69 6L51 000 300 360 AVERAGE 1 1468.73 46.15 480 7.8 5119 3878 17.69 6151 800 300 16 Aversge
Sporton International Inc. (Kunshan) Page Number 1 C35 of C211
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
50
I 56 BAND1—3 ?S.UW - 5GBAND 13
I — |
600 f *NWMW WW% Gl
MVIV‘MHHVI!“'VMIT’\.‘"V' l‘h. "I"\l v“'v““\'hh‘«‘ “’\“ﬁv‘ r"%ll'vvll i i g WMM
40 40
Peak
300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5147.30 55.68 74.00 -18.31 42.34 34.62 1186 33.14 0.00 321 312 PEN 1 5180.00 105,58 ----vv -=--m- 92,17 .65 1189 3313 0.0 30 312 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
il i BAND TG 0
450 1 450
Av
) 300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5149.60 4451 5400 -9.49 3117 34.62 1186 33.14 0.0 321 312 AVERAGE 1 5180.00 96.28 ----ev -enoe- 8287 34.65 1189 3313 o.00 320 312 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C36 of C211
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=aanas.  FCC RF Test Report Report No. : FR272913-01E

10

Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz

ANT CDD 9+10
Pol. Vertical Fundamenta
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
50
I 56 BAND1—3 Rl | | - 5GBAND 13
‘ | )
600 1 M 0.0
it g h
0 45'0W
Peak
300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 513150 56.41 74.00 -17.59 43.18 34.61 1185 33.15 0.0 308 189 PEAK 1 5180.00 97.87 ----ev oemees B4.46 34.65 1189 3313 0.00 308 189 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
0 0 *
750 [
il i BAND TG 0
i 40
Av
) 300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5ioe.10 44.04 5400 -9.9 30.80 34.58 11.82 33.16 @.00 308 189 AVERAGE 1 5180.00 88,91 ----ev -oeee- 7547 3466 1199 3312 0.00 308 159 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C37 of C211

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON




SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

Pol. Horizontal Vertical
mLmI(dBu‘ﬂm] o Level (dBuVim)
138 1134
915 915
i 56 BAND 13 i S6EAND 13
GH__U—I_I—J L _1 M1 M s L L LT L1 11 M
1 B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
Peak s WMWW : WWMWM
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10360.08 45.85 08.30 -20.45 5419 38.05 16.86 63.25 0.00 308 @ PEAK 1 10360.00 45.98 68.30 -22.32 5432 38.85 16.86 63.25 0.00 108 @ PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON
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SPORTON LAB.

FCC RF Test Report Report No. : FR272913-01E

11
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH44_Full RU_5220MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
Rl Rl | | 1~ 5GBAND 13
. . Mmmuw
40 40
Peak
300 300
150 150
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5893.50 55.57 74.00 -18.43 42.34 34.57 1182 33.16 0.0 332 2L PEN 1 5200.00 104,69 ----vv -vnee- 9118 34.68 1194 3311 0.0 332 231 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
Bl BN T3] W SOOI
&1 ! ) IR
Av
) 300 300
150 150
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 565.78 43.9 54.00 -10.04 30.78 3455 1180 3117 .00 332 131 AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
0,08 95,68 ----nv -oeee 82,19 3467 1193 3111 e.e0 332 231 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON

Page Number 1 C39 of C211




swaranss.  FCC RF Test Report Report No. : FR272913-01E

Pol. Horizontal Fundamental

. oLevel ({BuVim)

4

=

900
150 i
60— 1
5 WWWMW A
Peak Blank
300
150
50 5268, 536, 5364, 5412, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5416.80 54.8 74.00 -19.72 40.39 3483 1211 3305 om0 3 D3LPEM

1,,,.L\*wel (dBuVim)

=

B
>

-
=
=

£

=

\ 53 BAND 15 [AVG)|

Avg Blank

S

g

5220 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5439.84 43.53 54.00 -10.47 19.55 3487 1215 3304 om0 332 D31 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C40 of C211
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samronis.  FCC RF Test Report

Report No. : FR272913-01E

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH44_Full RU_5220MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
50
I 56 BAND 3 ?S.Umm_“_'—u_“_ 5GBAND 13
60011 0.0
bbbt
0 850 W
Peak
300 300
150 150
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5067.48 55.65 74.00 -18.35 42.57 34.51 1176 33.19 .00 348 B PEAK 1 5200.00 105.04 ---evv -veees 9154 34.68 1193 3311 o.00 308 b PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
Bl BN T3] L T T SOOI
40 1 8] R
Av
) 300 300
150 150
sl 5044, 5088, 5132 517, 520 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 569438 44.00 54.00 -10.00 30.76 3458 1LE2 3116 om0 3 B AVERAGE

Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 520008 95,20 ----sv -oeeee BL7L 368 1193 3111 om0 3 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON
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swaranss.  FCC RF Test Report Report No. : FR272913-01E

Pol. Vertical Fundamental

. oLevel ({BuVim)

\

\ 56 BAND )

HJ |
Il\‘uu{u Lad ik wnWM — M T

"
TR i

=

£

2

=

Peak Blank

S

o
=

£

5220 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5417.84 54.44 7400 -19.5% 40.53 3484 1212 3305 om0 3 0PEM

1,,,.L\*wel (dBuVim)

=

2 B
L =T

E E

\\ SGEAND 1. AV

Avg Blank

S

g

5220 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m B oBWV dB/m B A8 B o deg
1 5439.28 43.55 5400 -10.45 19.57 3487 1215 3.4 .00 308 O AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C42 of C211
TEL : +86-512-57900158
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swaranss.  FCC RF Test Report Report No. : FR272913-01E

Pol. Horizontal Vertical
mLml(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
i 568D 13 i 56BAND 13
S LT S SR I ey
1 B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
1 1
Peak an T T B WWWWW
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 1044000 47.80 68,30 -21.28 S5.16 38,11 16.92 63.17 0.0 300 0 PEMK 1 104000 46,44 6830 -21.86 5458 3811 1692 63.17 .00 100  PEAK
Sporton International Inc. (Kunshan) Page Number 1 C43 of C211
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

Pol. Horizontal Vertical
mmmmvm o Level (dBuVim)
138 1134
915 915
i 56 BAND 13 i S6EAND 13
S ] ] S 1T
1 B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
Peak @ opT—5——_ . L
et [P
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prearp o5 TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10480.00 46.02 68.30 -20.28 54.86 38.14 16.95 63.13 0.00 308 0 PEA 1 1p480.00 44.89 68,30 -23.41 52.93 38.14 16.95 6313 0.00 108 @ PEA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON
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SPORTON LAB.

FCC RF Test Report

Report No

.. FR272913-01E

Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn] o Level (dBuVim)
138 1134
915 915
i 56 BAND 13 i S6EAND 13
S _1 1T S 1T
1 B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
Peak e | y . R
eal WL ol AT
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10520.00 45.81 68.30 -19.49 56.76 38.16 16.99 63.10 0.00 308 0 PEAK 1 19520.00 45.62 68.30 -22.68 53.57 38.16 16.99 6310 0.00 108 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON
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swaranss.  FCC RF Test Report Report No. : FR272913-01E

Pol. Horizontal Vertical
mLml(dBlNﬁn] o Level (dBuVim)
1138 1134
915 95
i 56 BAND 1 i SGEAND 1
iy gy LT Jm SR I ey
1 B o |SGBAND 13 (AVG)) 1 B 56 BAND 13 (AVG)|
Peak LLE ! 3l 1
ea WWWWWWM g asonursuty
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TRos Linit OQver Read Ant CablePreamp Aux APos TRos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M B BW B & B & o g MedWndin B BN B & B & a g
1 10600.00 47.98 74.00 -26.00 55.73 38.22 17.05 6302 0.0 30 0 PEMK 1 10600.00 45.59 74.80 -18.11 S3.64 38.22 17.05 e3.02 .00 1@  PEAK
Sporton International Inc. (Kunshan) Page Number 1 C46 of C211

TEL : +86-512-57900158
FAX: +86-512-57900958
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SPORTON LAB.

FCC RF Test Report Report No. : FR272913-01E

15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full RU_5320MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
G BANDA -
" g I e it NI
600 0.0
ol oen gt
50 50 M
Peak
300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535430 63.02 74.00 -10.98 49.26 3478 12.05 33.07 0.0 296  TIPEN 1 5320.00 109,02 ----vv -=nom- 95,35 .75 12.01 33.09 0.00 26 71 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
Bl 1 gL W SEND—3Al)
1 T:__,—\/
40 40
Av
) 300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535388 46,38 54.00 -7.62 32.62 3478 12.05 33.07 0.0 295 71 AVERAGE 1 5320.00 100,04 ----vv -vneee 86,34 34.76 12.02 33.08 0.00 296 71 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full RU_5320MHz
ANT CDD 9+10
Pol. Vertical Fundamenta
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
G BANDA -
" g T e il O™
iy ! i
“\,‘ ) anmmﬁ“‘wwwm
4 8 MMW
Peak
300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5350.38 59.66 74.00 -14.34 45.99 3478 12.05 33.07 0.0 296 350 PEAK 1 5320.00 108,89 ----vv -=-em- 95,19 34.76 12.02 33.08 0.00 296 350 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
Bl 1 gL W NI
]
40 40
Av
) 300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 535136 45.04 54.00 -5.95 34.28 3478 12.05 33.07 0.80 295 350 AVERAGE 1 5320.00 98.94 ---eev oomeee 85,24 34.76 12.02 33.08 0.00 296 350 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C48 of C211
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SPORTON LAB.

FCC RF Test Report

Repor

t No. : FR272913-01E

Pol. Horizontal Vertical
1Mhﬁml(dBu‘ﬂm) o Level (dBuVim)
138 1134
915 915
i 56 BAND 13 i S6EAND 13
S ] ] S 1T
1 B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
1
Peak O sepibiuas b NI DMMWMWW
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10640.00 46.68 74.80 -27.32 54.33 38.25 17.08 62.9% 0.00 308 0 PEA 1 10640.00 45.49 74.80 -28.51 5314 38.25 17.08 62.9 0.00 108 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Full RU_5500MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
: 2ﬂLeveI (dBuVIm) : 2"Le\iel (dBuVim)
1
1050 1050
9040 a0
750
Rl | | 17 5GBAND 13
600 o
Nt et o b ittt
Peak
00 0
150
150
8560 5300, 5410, 5440, 5410, 5500 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5450.65 55.56 74.00 -18.44 4160 34.86 1214 33.04 000 334 29 PEN Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 5463.95 6@.16 68.30 -B.14 4615 3488 1216 33.03 n.ee 334 239 PEAK 1 5500.00 111,09 ----ev woeeev 97.02 4.9 12,19 302 0.m0 34 PN
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 t
900 900
750 [
Bl B T3 W SBT3
i ! i i
Av
) 300 300
150 150
8560 5300, 5410, 5440, 5410, 5500 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54%9.50 44.08 S4.00 -9.92 30.19 34.87 1215 33.04 0.0 334 239 AVERAGE 1 5500.00 101,64 ----vv -vnee- 87,57 4.9 12.19 33.62 0.00 334 239 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C50 of C211

TEL : +86-512-57900158
FAX : +86-512-57900958
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=aanas.  FCC RF Test Report Report No. : FR272913-01E

16

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Full RU_5500MHz

ANT CDD 9+10
Pol. Vertical Fundamenta
: 2ﬂLeveI (dBuVIm) : 2"Le\iel (dBuVim)
1
1054 1050
9040 a0
750
Rl | | 17 5GBAND 13
600 o
e AR b )
450 51
Peak
00 0
150
150
8560 5300, 5410, 5440, 5410, 5500 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 544075 5417 74.00 -19.83 40.23 .85 1213 33.04 0.00 268 B PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 546295 54.98 68.30 -13.30 48.99 34.87 1215 33103 0.Be 268 B PEAK 1 5500.00 107,48 ----vv =oeee- 93,39 M9 1.2 3@ e.m0 268 B PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 i
900 900
750 [
Bl B T3 L T T BN T3
0 ! 45.0/1‘_/—/g
Av
) 300 300
150 150
8560 5300, 5410, 5440, 5410, 5500 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5459.80 43.76 54.00 -10.30 29.72 34.87 1215 33.04 0.0 268 B AVERAGE 1 5500.00 99.13 --eeev oomeee B5.06 34.9 12.19 33.02 o0.00 268 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C51 of C211

TEL : +86-512-57900158
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swaranss.  FCC RF Test Report

Report N

0.: FR272913-01E

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
i 56 BAND 13 i S6EAND 13
S _1 1T S 1T
— =+ B o |SGBAND 1 (AVG)) — |- B B o SGBAND1-- (AVG))
T [
Peak 488 MWMWW 8 MQWMW“W‘WW
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11609.08 4511 74.80 -25.89 54.86 38.50 17.38 62.63 0.00 308 @ PEAK 1 11600.00 50.20 74.80 -23.80 56.95 38.50 17.38 62.63 0.00 108 @ PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON

Page Number

: C52 of C211



swaranss.  FCC RF Test Report Report No. : FR272913-01E

Pol. Horizontal Vertical
mLevel(dBqu) i Level {dBuVim)
138 134
915 075
i 56 BAND1—3 i 5GBAND 13
GH__U—I_ITI__ ] L1 M W I _ 1 L1 [
L I__ 1 ~ ) | SG BAND 1.3 (AVG) — — 1 ~ ) _ SGBAND1--3(AVE)|
188 | P
Peak i A PR Mum—
325 32!
Avg
153 3
7000 9200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600 15800 18000
Frequency (Miz) Frequency (MHz)
Linit Read Ant Cable Preamp Aux APos TRos Linit Read  Ant Cable Presmp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
W dln i B oW de & & @ m by WU 0 dW b & & & o dg
1 1106089 S5.41 7400 -18.59 6LBB .61 17.50 6258 000 19 33LPEM 1 1062.40 5674 7480 -19.20 6120 3R6L 17.50 6138 B0 M 305 Pesk
2 11160.00 4152 5480 -12.48 47.95 3861 17.51 6255 000 110 331 AVERAGE 1 11162.40 4463 5480 -9.31 SLIS 3861 17.51 6158 8.00 300 315 Aversge
Sporton International Inc. (Kunshan) Page Number : C53 of C211

TEL : +86-512-57900158
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=aanas.  FCC RF Test Report Report No. : FR272913-01E
18
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_Full RU_5700MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
Rl 56 BAND1—3 Rl | | | 5GBAND 13
600 0.0
b
40 40
Peak
300 300
150 150
s 5713, 5T, 5730, 5752, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 572672 63.33 68.30 -4.97 48.73 35.16 1239 3295 0.6 312 33 PEN 1 5700.00 110,89 ----vv -vnee- 96,36 35.13 12.36 32.9 0.00 312 338 PEAK
12"Le\iel (dBuVim)
1050 t
900
[
W BN T3
850 L_N
Avg Blank
300
150
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 108,79 ----vv -vnee- 86,26 35.13 12.36 32.96 0.00 312 335 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C54 of C211

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON




=aanas.  FCC RF Test Report Report No. : FR272913-01E
18
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_Full RU_5700MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
Rl I 56 BAND1—3 Rl | | | 5GBAND 13
! 1
600 0.0
et
40 40
Peak
300 300
150 150
s 5713, 5T, 5730, 5752, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5726.26 62.13 68.30 -6.17 47.53 35.16 1239 32.95 0.0 308 261 PEAK 1 5700.00 109,49 ----ev -vneee 94,94 35,04 12.37 329 0.00 300 261 PEAK
12"Le\iel (dBuVim)
1050 1
900
[
W BN T3
40
Avg Blank
300
150
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 10,46 -----v -=-om- 85,93 .13 12.36 32.96 0.00 300 261 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C55 of C211
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SPORTON LAB.

FCC RF Test Report

Report N

0.: FR272913-01E

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : HD5-CT47X0N

Pol. Horizontal Vertical
meeI(dBle] o Level (dBuVim)
138 1134
915 915
i 56 BAND 13 i S6EAND 13
S ] ] S 1T
1 B o |SGBAND 1 (AVG)) 1 B o SGBAND1-- (AVG))
Peak s Wmmww : WWWW
Avg 35 3!
163 163
7000 5200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11400.00 45,91 74.00 -28.09 5L.95 38.78 17.69 62.51 .00 100 0 PEMC 1 11400.00 4578 74.00 -18.22 SL.B2 38.78 17.69 62.51 .00 100 360 PEAC
Sporton International Inc. (Kunshan) Page Number : C56 of C211



samronis.  FCC RF Test Report

Report No. : FR272913-01E

Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Partial_RU26/0_5180MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
50
I Rl | | N 5GBAND 13
600 0.0
sy byt
£ £ W
Peak
300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5129.20 55.46 74.00 -18.54 42.16 34.60 1185 33.15 0.0 108 265 PEMK 1 5180.00 102,06 -----v -=--=- 88.67 34.64 1188 3313 0.00 108 265 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
il i BAND TG 0
o 40
Av
) 300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 518130 44.08 54.00 -10.00 30.76 34.58 11.82 33.16 @.00 109 265 AVERAGE 1 5180.00 94,36 ----ev -eeee- 80.96 34.64 1189 3313 0.00 100 265 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON

Page Number : C57 of C211




SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

19
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Partial_RU26/0_5180MHz
ANT CDD 9+10
Pol. Vertical Fundamenta
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1080 *
900 900
Rl Rl | | n 5GBAND 13
600 0.0
610 45'0M
Peak
300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wit B B @ B B B o dg Mot B BN B B B & o dg
1 51445 5551 74.00 -18.49 4217 3462 1186 3314 0.0 108 267 PEMK 1 5180.00 103,28 ----vn =oeee- 89.88 .64 1189 3113 0.0 log 267 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
il i BAND TG 0
5ot 40
Av
) 300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos

Linit Read  Ant Cable Preamp Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5183.20 43.91 54.00 -10.09 30.67 34.58 11.82 33.16 @.00 108 267 AVERAGE 1 5180.00 9471 --seev ovmeee 8131 34.64 1189 3313 0.00 100 267 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C58 of C211

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

20
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Partial_RU26/8_5320MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
9[].0‘ 900
G BANDA -
" g I e i O™
600 f 0.0
[T T AR I W T} WWMWW
ACEHPUTLVI P sy
459 £9 W
Peak
300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5437.30 5498 74.00 -19.02 4185 34.85 1213 33.05 @000 341 320 PEX 1 5320.00 10,15 ----vv -oeee- B6.43 34.77 12.03 33.08 0.00 341 320 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
Bl 1 gL W N3
0 * 60
Av
) 300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5457.34 43.45 54.00 -10.55 29.47 34.87 1215 33.04 0.0 341 320 AVERAGE 1 530,00 9287 ---eev oomeee 79.15 3477 1203 33.08 0.00 341 320 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C59 of C211

TEL : +86-512-57900158
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SPORTON LAB.

FCC RF Test Report

Report No. : FR272913-01E

20
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Partial_RU26/8_5320MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
G BANDA -
" g I e i ™
600 0.0
byl
40 40 W
Peak
300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545412 54.50 74.00 -19.50 40.54 34.86 12.14 33.04 0.00 308 220 PEAK 1 530,00 99.52 ---eev ooeeee 85.80 34.77 12.03 33.08 0.00 300 220 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
Bl 1 gL W N3
0 1 60
Av
) 300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54%5.80 43.40 54.00 -10.60 29.43 34.86 12.15 33.04 0.0 300 220 AVERAGE 1 5320.00 9892 ----ev -omeee 7700 .77 1203 3308 0.00 300 220 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C60 of C211

TEL : +86-512-57900158
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Partial_RU26/0_5500MHz

ANT CDD 9+10
Pol. Horizontal Fundamental
: 2ﬂLeveI (dBuVIm) : 2"Le\iel (dBuVim)
1050 1050 t
9040 a0
750
ki M T 568D -3
60— ] 0.0
R T e e LT L T
450 51
Peak
00 0
150
150
8560 5300, 5410, 5440, 5410, 5500 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
freq Llevel Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5360.20 54.28 74.00 -19.72 40.51 3479 12.05 33.07 0.0 300 292 PEAK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
7 5469.70 54.84 6830 -14.26 48.03 3488 1216 33.03 0.6 308 292 PEAK 1 5500.00 101,66 -----v -=---- B7.60 4.9 1218 3302 0.0 e 292 PEN
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
Bl B T3 L T T BN T3
0 1 60
Av
) 300 300
150 150
8560 5300, 5410, 5440, 5410, 5500 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54%6.85 43.40 54.00 -10.60 29.43 34.86 12.15 33.04 0.0 300 292 AVERAGE 1 5500.00 93.32 ---eev oomeee 79.26 4.9 12,18 33.62 0.00 300 292 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C61 of C211

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Partial_RU26/0_5500MHz
ANT CDD 9+10
Pol. Vertical Fundamental
: 2ﬂLeveI (dBuVIm) : 2"Le\iel (dBuVim)
1050 1050 1
9040 a0
750
Rl | | | 5GBAND 13
600 1 7 0.0
WWWWWNWWW“MWW\MM :wu‘“""muw i LR
450 45.0M
Peak
00 0
150
150
8560 5300, 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 586,75 54.60 74.00 -19.40 40.64 34.86 1214 33.04 0.00 200 236 PEXK Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 546715 53.86 68.30 -14.44 39.86 34.87 1216 3303 0.ee 208 236 PEAK 1 5500.00 102,14 ---vvv woeeee 8808 4.9 1218 3302 0.0 200 236 PEM
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
Bl B T3 W BN 3,
0 1 60 Lw
Av
) 300 300
150 150
8560 5300, 5410, 5440, 5410, 5500 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54%6.65 43.37 54.00 -10.63 29.39 34.87 1215 33.04 .00 209 236 AVERAGE 1 5500.00 94,57 --seev oomeee 80,51 34.9 12.15 33.62 0.00 200 236 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C62 of C211

TEL : +86-512-57900158
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_Partial_RU26/8_5700MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
Rl 56 BAND1—3 Rl | | | 5GBAND 13
600 t 0.0
it T W
4 4 M
Peak
300 300
150 150
s 5713, 5T, 5730, 5752, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 573192 55.62 68.30 -12.68 41.88 35.17 12.40 32.95 0.0 249 332 PEMK 1 5700.00 106,38 -----v -=---- 91.83 .14 12.37 3296 0.00 49 332 PEAK
12"Le\iel (dBuVim)
1050 i
900
[
W BN T3
40 st
300
150
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 99.79 ---eev oomeee 85,24 35,04 12.37 329 0.00 249 332 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C63 of C211

TEL : +86-512-57900158
FAX : +86-512-57900958
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_Partial_RU26/8_5700MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1850 1550 !
900 900
Rl 56 BAND1—3 Rl | | - 5GBAND 13
‘ I
600 1 0.0
FMWWMWJWWWW [T AT o ‘w‘"“‘ R Y
50 45'0M
Peak
300 300
150 150
s 5713, 5T, 5730, 5752, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 575013 5512 68.30 -13.18 40.45 35.19 12.42 3294 0.00 108 83 PEM 1 5700.00 104,52 ---evv -enees 89.97 .14 12.37 32.9 0.00 100 B3 PEAK
12"Le\iel (dBuVim)
1050
1
900
[
W BN T3
40 et
AVg Blank /W
300
150
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 9632 ----ev -emee- 8177 35.14 12.37 329 0.00 100 83 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C64 of C211

TEL : +86-512-57900158
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Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Partial_RU52/37_5180MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
50
I Rl | | N 5GBAND 13
600 1 0.0 WWMMWWWM
51 45'0W
Peak
300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5139.9 55.65 74.00 -18.35 42.32 34.61 1186 33.14 0.0 108 115 PEX 1 5150.00 105,08 -----v -=---- 91.60 34.64 1189 3313 0.00 108 115 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
il i BAND TG 0
! 40
Av
) 300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5lel.le 43.85 54.00 -10.15 30.61 34.58 11.82 33.16 @.00 108 115 AVERAGE 1 5180.00 95.68 ----vv -=-ee- 8228 34.64 1189 3313 0.00 100 115 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON
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Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Partial_RU52/37_5180MHz
ANT CDD 9+10
Pol. Vertical Fundamenta
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
Rl Rl | | N 5GBAND 13
. | W i
450 850 W
Peak
300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5126.50 55.39 74.00 -18.61 42.19 34.60 1184 33.15 0.0 113 260 PEAK 1 5180.00 10177 ---sev -omees 88.37 34.64 1189 3313 0.00 113 260 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
il i BAND TG 0
i 40
Av
) 300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 Sloe.40 43.83 54.00 -10.17 30.59 34.58 11.82 33.16 @.00 113 260 AVERAGE 1 5180.00 93.79 ---eev ooeeee 86,39 34.64 1189 3313 0.00 113 260 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : HD5-CT47X0ON
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Partial_RU52/40_5320MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 i
900 900
G BANDA -
" g I e i I
600 0.0
40 40 W st
Peak
300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5437.60 54.80 74.00 -19.20 40.86 34.85 1213 33.04 0.0 108 117 PEXK 1 5320.00 98.89 ----ev -eeee- 85,19 34.76 12.02 33.08 0.00 108 117 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
Bl 1 gL W N3
0 ! 60
Av
) 300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5457.76 43.63 54.00 -10.37 29.65 34.87 1215 33.04 0.0 108 117 AVERAGE 1 5320.00 92,38 ----ev -omee- 78.60 34.76 12.82 33.68 0.00 100 117 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C67 of C211
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Partial_RU52/40_5320MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 i
900 900
G BANDA -
" g I e i NI
600 1 0.0
o |
40 40
Peak
300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545480 5435 74.00 -19.65 40.39 34.86 12.14 33.04 0.00 108 B9 PEM 1 5320.00 98.13 ---eev oomeee B4.43 3476 12.02 33.08 0.00 1080 B9 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
900 900 !
750 [
Bl 1 gL W BN T3
0 * 60
Av
) 300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 543550 43.43 54.00 -10.50 29.51 34.86 12.15 33.04 .00 108 B9 AVERAGE 1 530,00 98.53 ---eev -oeee- 76,83 34.76 12.02 33.08 0.00 100 89 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C68 of C211

TEL : +86-512-57900158
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Partial_RU52/37_5500MHz

ANT CDD 9+10
Pol. Horizontal Fundamental
: 2ﬂLeveI (dBuVIm) : 2"Le\iel (dBuVim)
1150 {150 *
9040 a0
750
Rl | | | 5GBAND 13
600 t 7 500
Y
49 wgMwwwmmwMMMWmWMWMNWWMWWMmewwmmw
Peak
00 0
150
150
8560 5300, 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 541435 56.01 74.00 -17.99 42,13 .83 1210 33.05 0.00 108 122 PEX Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 546640 53.86 68.30 -14.44 39.86 34.87 1216 33.03 0.6 10 122 PEAK 1 5500.00 103,58 ----vv -oeee- 89.52 4.9 1218 3102 0.0 loe 122 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
Bl B T3 L T T BN 3
0 1 60 S
Av
) 300 300
150 150
8560 5300, 5410, 5440, 5410, 5500 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545440 43.53 54.00 -10.47 29.57 34.86 12.14 33.04 0.0 109 122 AVERAGE 1 5500.00 95.88 ----ev -vnoe- B1.B2 4.9 12.15 33.62 0.00 100 122 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C69 of C211
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Partial_RU52/37_5500MHz

ANT CDD 9+10
Pol. Vertical Fundamenta
: 2ﬂLeveI (dBuVIm) : 2"Le\iel (dBuVim)
1054 1050 !
9040 a0
50
! 568J01- M T SGEAND 1--3
600 1 2 0.0
ot e
i 4mMWMwwwwwwwwwmwwwwwwwmwwuw
Peak
00 0
150
150
8560 5300, 5410, 5440, 5410, 5500 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 5435.85 5458 74.00 -19.42 40.65 34.85 1213 33.05 0.0 105 237 PEX Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
2 S4475 55.81 68.30 -13.29 41,82 34.87 1215 3383 e 15 237 PEAK 1 5500.00 104,52 ---evn woeeee 9.46 4.9 1218 3302 0.0 105 237 PEK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
Bl B T3 L T T BN 3A,
0 ! 60
Av
) 300 300
150 150
8560 5300, 5410, 5440, 5410, 5500 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5453.65 43.42 54.00 -10.58 29.46 34.86 12.14 33.04 0.0 105 237 AVERAGE 1 5500.00 95.92 ---eev oomeee B1.B6 34.99 12.15 33.62 0.00 105 237 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C70 of C211
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_Partial_RU52/40_5700MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
| 1
105.0‘ 1050
900 900
IS'UMM 56 BAND1—3 Rl | | | 5GBAND 13
EU.UN ’ ‘ I 0.0
Lttt 4
40 40
Peak
300 300
150 150
s 5713, 5T, 5730, 5752, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 573063 55.9 68.30 -12.40 4128 35.17 12.40 32.95 0.0 108 112 PEXK 1 5700.00 108,27 ----vv -=n-m- 93,72 3K.04 12,37 329 0.00 108 112 PEAK
12"Le\iel (dBuVim)
1050 i
900
[
W BN T3
40 st
300
150
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 99.27 --veev oomeee 872 35,04 12,37 329 0.00 100 112 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C71 of C211
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_Partial_RU52/40_5700MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
Rl “M L, 56 BAND1—3 Rl | | | 5GBAND 13
600 W 1 0.0
A Nireniacial
40 40 W
Peak
300 300
150 150
s 5713, 5T, 5730, 5752, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 575135 56.56 68.30 -11.74 4189 35.19 12.42 3294 0.60 118 M4 PEX 1 5700.00 107,27 ----vv -vnees 92,72 K.04 12,37 329 0.00 110 344 PEA
12"Le\iel (dBuVim)
1050 1
900
[
W BN T3
40 et
300
150
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 99.88 ----ev -eeoe- 85,33 35.04 12.37 3296 0.00 110 344 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C72 of C211
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Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Partial_RU106/53_5180MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
50
7 g I ey IR
600 0.0
50 850 W
Peak
300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5146.20 55.80 74.00 -18.20 42.46 34.62 11.86 33.14 0.0 108 116 PEAK 1 5180.00 105,66 -----v -=--=- 92,26 .64 1189 3313 0.00 108 116 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
Bl RN 3 AT Bl
! 40
Av
) 300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 51el.1e 43.95 54.00 -10.65 30.71 3458 11.82 33.16 @.00 108 116 AVERAGE 1 5180.08 96.58 ----vv -vnoe- 83,18 34.64 1189 3313 0.00 100 116 AVERAGE
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Mode Band Edge

U-NII-1_5.15-5.25_802.11ax HE20_CH36_Partial_RU106/53_5180MHz

ANT CDD 9+10
Pol. Vertical Fundamenta
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1080 *
900 900
50
I G HAND 13 Rl | | - 5GBAND 13
! o il
600 1 0.0
bt st it
40 40
Peak
300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 51370 55.44 74.00 -18.56 42.13 34.61 1185 33.15 @0.00 118 228 PEXK 1 5180.00 103,02 ----vv -=nee- 89.62 34.64 1189 3313 0.00 110 228 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
1
900 900
750 [
il i BAND TG 0
40 1 8]
Av
) 300 300
150 150
510 5120, 5140, 5160, 5180, 5200 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5105.60 43.91 54.00 -10.09 30.64 34.59 1183 33.15 2.0 119 228 AVERAGE 1 5180.00 94,41 --seev ovmees BLOL 34.64 1189 3313 0.00 110 225 AVERAGE
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Partial_RU106/54_5320MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
0 - Level dBuVim) " . Level (dBuVim]
1138 134
1
975 915
i BN 13 B3
] ] B SGBAND 13
65, 84 .
45 18
Peak
25 324
163 163
v
o s e, 4 ML 0 10 1 3 4500, 5400, 7001
Frequency (MHz) Frequency (MHz)
Unit o Read At Cable Pream Awc Mo Thos Linit Read Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Fre Level Line Morgin Level Factor  Loss Factor Factor Remark
Widih s 6 @I B B & 6 a g T wmahEl & B @ B & B a &
1 SHRAT 5B TAE-I8A9 4000 450 1085 D54 600 1 M2 PEM LS DA e eenee B 5 0 05 00 8 22 PN
0 Level (dsuvim) i  Level (dBuVim)
1134 134
75 974
81 83
650 £
56 BAND 13 (AVE)
48 1 44
Avg 5 K
163 16.3
U
5320 5348, 5378, 404, M3 5460 1000 20, 400, 4500, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level  Line Margin Level Factor  Loss Factor Factor Remark
oW B @GN Bh B B & a g Mdwndn B BN B B & B a iy
1 5457.61 44,55 54,80 -0.45 28.66 34.53 10.98 29.62 .00 100 242 AVERAGE 1 300 9.8 ------ - 75,06 3450 10.80 2058 0.08 100 242 AVERAGE
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Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Partial_RU106/54_5320MHz
ANT CDD 9+10
Pol. Vertical Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 i
900 900
G BANDA -
" g T e il NI
600 1 0.0
b et e
450 44 W
Peak
300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5406.52 54.87 74.00 -19.13 4100 34.83 1210 33.06 0.0 109 244 PEX 1 530,00 98.24 ---eev oomeee B4.54 3476 12.02 33.08 0.00 109 244 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050
900 900 !
750 [
Bl 1 gL W N3
0 1 60
Av
) 300 300
150 150
510 5348, 5376, 5404, 5432, 5460 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 545480 43.42 54.00 -10.58 29.46 34.86 12.14 33.04 0.0 109 244 AVERAGE 1 5320.00 98.55 ----ev -oeees 76,85 34.76 12.02 33.08 0.00 109 244 AVERAGE
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Partial_RU106/53_5500MHz

ANT CDD 9+10
Pol. Horizontal Fundamental
: 2ﬂLeveI (dBuVIm) : 2"Le\iel (dBuVim)
1
1050 1050
9040 a0
750
Rl | | 17 5GBAND 13
600 1 o
450
40
Peak
00 0
150
150
8560 5300, 5410, 5440, 5410, 5500 [
Frequency (MHz) 1000 20, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 536180 55.38 74.00 -18.62 41.57 3481 12.07 33.07 0.0 260 TIPEN Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 462,20 53.64 68.3 -14.66 39.66 34.87 1215 33.04 0.8 268 71 PEAK 1 5500.00 106,12 ----vv -vnee- 92.06 4.9 12,18 33.02 0.00 260 71 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 1
900 900
750 [
Bl B T3 Bl BN T3

459 1 4mWw%M/Md’MWWﬂWWMH/mMrw—%M?M#Ljﬁq,_qwﬂ
Av
g Kl

300
150 150
U U
5350 5300, 5410, 5440, 5410, 5500 1000 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54%.80 45.08 S4.00 -B.92 3119 34.87 1215 33.04 0.0 260 71 AVERAGE 1 5500.00 100,49 ----vv -vnee- B6.43 4.9 12.15 33.62 0.00 260 71 AVERAGE
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_Partial_RU106/53_5500MHz

ANT CDD 9+10
Pol. Vertical Fundamental
: 2ﬂLeveI (dBuVIm) : 2"Le\iel (dBuVim)
f
1050 1050
904 900
M i M LT SED T3

0.0

1 ] 0.0
WWWWWWWM”"L ;‘.Mnul‘llwﬂnyu.vm. r 'mm“v‘w‘n WMMWWW
450w Ll
' 41
Peak
00 0
160
150
8560 5380. 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 20, 0. 4600, 5600. 7000
Frequency (MHz)
Linit Read At Cable Preanp  Aux  APos  TRos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 dBw dB/m B B B o deg -
1 542440 54,41 74.00 -19.59 40.51 34.84 1211 33.05 0.0 252 360 PEA Mz dBu/m dBuv/m B oBV dBfm B A8 B o deg
1 467.80 53.18 68.30 -15.20 39.18 34.87 12.16 33.83 .80 22 360 PEAK 1 5500.00 186,37 ----vv -vnem- 9231 4.9 1218 33.02 0.00 B2 360 PEAK
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1050 1050 i
900 900
[ [
Bl B T3 Bl BN T3

40 f 4mWwM/mfwi_w_fﬁ“w,wuww—qu_m,LW_EJQ#MM
Av
g gl

300
150 150
U U
5350 5300, 5410, 5440, 5410, 5500 1000 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 54%9.80 45.08 54.00 -9.00 31.02 34.87 1215 33.84 2.0 252 360 AVERAGE 1 5500.00 99.08 -----v -=--e- 85,02 4.9 12.15 33.62 0.00 252 360 AVERAGE
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_Partial_RU106/54_5700MHz
ANT CDD 9+10
Pol. Horizontal Fundamental
12ﬂLe\lel (dBuVIm) 12"Le\iel (dBuVim)
1
1050 1050
900 900
Rl 56 BAND1—3 Rl | | | 5GBAND 13
600 1 0.0
do ,M W i gt
i 0 M
Peak
300 300
150 150
s 5713, 5T, 5730, 5752, 5785 100 200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MG B BN B B B B o dy
1 5749.73 56.78 68.30 -11.52 42,13 35.19 12.41 3295 0.0 108 76 PEMK 1 5700.00 109,98 -----v -=--m- 95,37 /.03 1236 3296 0.00 100 76 PEAK
12"Le\iel (dBuVim)
1050 1
900
[
W BN T3
40
Avg Blank
300
150
100 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG B BN B B B B o dy
1 5700.00 102,81 ----vv -vnom- 88.28 35.13 12.36 32.96 0.00 100 76 AVERAGE
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